
          

RECOMMENDED STANDARDS
 
for
 

WASTEWATER FACILITIES
 

POLICIES FOR THE DESIGN, REVIEW, AND APPROVAL OF PLANS AND SPECIFICATIONS 

FOR WASTEWATER COLLECTION AND TREATMENT FACILITIES 

1997 EDITION 

A REPORT OF THE WASTEWATER COMMITTEE
 

OF THE
 

GREAT LAKES -- UPPER MISSISSIPPI RIVER
 

BOARD OF STATE AND PROVINCIAL PUBLIC HEALTH AND
 
ENVIRONMENTAL MANAGERS
 

MEMBER STATES AND PROVINCE
 

ILLINOIS NEW YORK 
INDIANA OHIO 
IOWA ONTARIO 
MICHIGAN PENNSYLVANIA 
MINNESOTA WISCONSIN 
MISSOURI 

PUBLISHED BY: Health Research, Inc., Health Education Services Division
 

P.O. Box 7126 Albany, N.Y. 12224
 

Phone: (518) 439-7286
 



Copyright © 1997 


by the
 
Great Lakes - Upper Mississippi River Board of State and Provincial Public Health and Environmental
[...]
intermittent cleaning of screens, should be considered in locations of 
flow measurement equipment. 

61.128 Freeze Protection 

Screening devices and screening storage areas shall be protected 
from freezing. 

61.129 Screenings Removal and Disposal 

A convenient and adequate means for removing screenings shall be 
provided. Hoisting or lifting equipment may be necessary depending 
on the depth of pit and amount of screenings or equipment to be 
lifted. 

Facilities must be provided for handling, storage, and disposal of 
screenings in a manner acceptable to the regulatory agency. 
Separate grinding of screenings and return to the wastewater flow is 
unacceptable. 

Manually cleaned screening facilities shall include an accessible 
platform from which the operator may rake screenings easily and 
safely. Suitable drainage facilities shall be provided for both the 
platform and the storage area. 

61.13 Access and Ventilation 

Screens located in pits more than 4 feet (1.2 m) deep shall be provided with 
stairway access. Access ladders are acceptable for pits less than 4 feet (1.2 
m) deep, in lieu of stairways. 

Screening devices, installed in a building where other equipment or offices 
are located, shall be isolated from the rest of the building, be provided with 
separate outside entrances, and be provided with separate and independent 
fresh air supply. 

Fresh air shall be forced into enclosed screening device areas or into open 
pits more than 4 feet deep (1.2 m). Dampers should not be used on exhaust 
or fresh air ducts and fine screens or other obstructions should be avoided to 
prevent clogging. Where continuous ventilation is required at least 12 
complete air changes per hour shall be provided. Where continuous 



SCREENING, GRIT REMOVAL, AND FLOW EQUALIZATION CHAPTER 60 

ventilation would cause excessive heat loss, intermittent ventilation of at 
least 30 complete air changes per hour shall be provided when personnel 
enter the area. The air change requirements shall be based on 100 percent 
fresh air. 

Switches for operation of ventilation equipment should be marked and 
located conveniently. All intermittently operated ventilation equipment shall 
be interconnected with the respective pit lighting system. The fan wheel 
shall be fabricated from non-sparking material. Explosion proof gas 
detectors shall be provided in accordance with Section 57. 

61.14 Safety and Shields 

61.141 Railings and Gratings 

Manually cleaned screen channels shall be protected by guard railings 
and deck gratings, with adequate provisions for removal or opening 
to facilitate raking. 

Mechanically cleaned screen channels shall be protected by guard 
railings and deck gratings. Consideration should also be given to 
temporary access arrangements to facilitate maintenance and repair. 

61.142 Mechanical Devices 

Mechanical screening equipment shall have adequate removable 
enclosures to protect personnel against accidental contact with 
moving parts and to prevent dripping in multi-level installations. 

A positive means of locking out each mechanical device and 
temporary access for use during maintenance shall be provided. 

61.143 Drainage 

Floor design and drainage shall be provided to prevent slippery areas. 

61.144 Lighting 

Suitable lighting shall be provided in all work and access areas. 
Refer to paragraph 61.152. 

61.15 Electrical Equipment and Control Systems 

61.151 Timing Devices 

All mechanical units which are operated by timing devices shall be 
provided with auxiliary controls which will set the cleaning 
mechanism in operation at a preset high water elevation. If the 
cleaning mechanism fails to lower the high water, a warning should 
be signaled. 



SCREENING, GRIT REMOVAL, AND FLOW EQUALIZATION CHAPTER 60
 

61.152 Electrical Equipment, Fixtures and Controls 

Electrical equipment, fixtures and controls in the screening area 
where hazardous gases may accumulate shall meet the requirements 
of the National Electrical Code for Class I, Group D, Division 1 
locations. 

61.153 Manual Override 

Automatic controls shall be supplemented by a manual override. 

61.2 Fine Screens 

61.21 General 

Fine screens as discussed here have openings of approximately 1/16 inch (2 
mm). The amount of material removed by fine screens is dependent on the 
waste stream being treated and screen opening size. 

Fine screens should not be considered equivalent to primary sedimentation 
but may be used in lieu of primary sedimentation where subsequent 
treatment units are designed on the basis of anticipated screen performance. 
Selection of screen capacity should consider flow restriction due to retained 
solids, gummy materials, frequency of cleaning, and extent of cleaning. 
Where fine screens are used, additional provision for removal of floatable oils 
and greases shall be considered. 

61.22 Design 

Tests should be conducted to determine BOD5 and suspended solids removal 
efficiencies at the design maximum day flow and design maximum day BOD5 

loadings. Pilot testing for an extended time is preferred. 

A minimum of two fine screens shall be provided, each unit being capable of 
independent operation. Capacity shall be provided to treat design peak 
instantaneous flow with one unit out of service. 

Fine screens shall be preceded by a coarse bar screening device. Fine 
screens shall be protected from freezing and located to facilitate 
maintenance. 

61.23 Electrical Equipment, Fixtures and Control 

Electrical equipment, fixtures and controls in the screening area where 
hazardous gases may accumulate shall meet the requirements of the National 
Electrical Code for Class I, Group D, Division 1 locations. 



SCREENING, GRIT REMOVAL, AND FLOW EQUALIZATION CHAPTER 60 

61.24 Servicing 

Hosing equipment shall be provided to facilitate cleaning. Provision shall be 
made for isolating and removing units from their location for servicing. 

62. COMMINUTORS 

62.1 General 

Provisions for access, ventilation, shields, and safety shall be in accordance with 
paragraphs 61.13, 61.14, and 61.15. 

62.2 When Used 

Comminutors may be used in lieu of screening devices to protect equipment where 
stringy substance accumulation on downstream equipment will not be a substantial 
problem. 

62.3 Design Considerations 

62.31 Location 

Comminutors should be located downstream of grit removal equipment and 
be protected by a coarse screening device. Comminutors not preceded by 
grit removal equipment shall be protected by a 6.0 inch (150 mm) deep 
gravel trap. 

62.32 Size 

Comminutor capacity shall be adequate to handle design peak hourly flow. 

62.33 Installation 

A screened bypass channel shall be provided. The use of the bypass 
channel should be automatic for all comminutor failures. 

Gates shall be provided in accordance with paragraphs 61.123 and 61.124. 

62.34 Servicing 

Provision shall be made to facilitate servicing units in place and removing 
units from their location for servicing. 

62.35 Electrical Controls and Motors 

Electrical equipment in comminutor chambers where hazardous gases may 
accumulate shall meet the requirements of the National Electrical Code for 
Class I, Group D, Division 1 locations. Motors shall be protected against 
accidental submergence. 



SCREENING, GRIT REMOVAL, AND FLOW EQUALIZATION CHAPTER 60 

63 GRIT REMOVAL FACILITIES 

63.1 When Required 

Grit removal facilities should be provided for all wastewater treatment plants, and 
are required for plants receiving wastewater from combined sewers or from sewer 
systems receiving substantial amounts of grit. If a plant serving a separate sewer 
system is designed without grit removal facilities, the design shall include provision 
for future installation. Consideration shall be given to possible damaging effects on 
pumps, comminutors, and other preceding equipment, and the need for additional 
storage capacity in treatment units where grit is likely to accumulate. 

63.2 Location 

63.21 General 

Grit removal facilities should be located ahead of pumps and comminuting 
devices. Coarse bar racks should be placed ahead of grit removal facilities. 

63.22 Housed Facilities 

63.221 Ventilation 

Refer to paragraph 61.13. Fresh air shall be introduced continuously 
at a rate of at least 12 air changes per hour, or intermittently at a 
rate of at least 30 air changes per hour. Odor control facilities may 
also be warranted. 

63.222 Access 

Adequate stairway access to above or below grade facilities shall be 
provided. 

63.223 Electrical 

All electrical work in enclosed grit removal areas where hazardous 
gases may accumulate shall meet the requirements of the National 
Electrical Code for Class I, Group D, Division 1 locations. Explosion 
proof gas detectors shall be provided in accordance with Section 57. 

63.23 Outside Facilities 

Grit removal facilities located outside shall be protected from freezing. 

63.3 Type and Number of Units 

Plants treating waste from combined sewers should have at least two mechanically 
cleaned grit removal units, with provisions for bypassing. A single manually cleaned 
or mechanically cleaned grit chamber with bypass is acceptable for small wastewater 
treatment plants serving separate sanitary sewer systems. Minimum facilities for 



SCREENING, GRIT REMOVAL, AND FLOW EQUALIZATION CHAPTER 60 

larger plants serving separate sanitary sewers should be at least one mechanically 
cleaned unit with a bypass. 

Facilities other than channel-type shall be provided with adequate and flexible 
controls for velocity and/or air supply devices and with grit collection and removal 
equipment. Aerated grit chambers should have air rates adjustable in the range of 3 
to 8 cubic feet per minute per foot (4.7 to 12.4 L/s/m) of tank length. Detention 
time in the tank should be in the range of 3 to 5 minutes at design peak hourly 
flows. 

63.4 Design Factors 

63.41 General 

The design effectiveness of a grit removal system shall be commensurate 
with the requirements of the subsequent process units. 

63.42 Inlet 

Inlet turbulence shall be minimized in channel type units. 

63.43 Velocity and Detention 

Channel-type chambers shall be designed to control velocities during normal 
variations in flow as close as possible to one foot per second (0.30 m/s). 
The detention period shall be based on the size of particle to be removed. 
All aerated grit removal facilities should be provided with adequate control 
devices to regulate air supply and agitation. 

63.44 Grit Washing 

The need for grit washing should be determined by the method of grit 
handling and final disposal. 

63.45 Dewatering 

Provision shall be made for isolating and dewatering each unit. The design 
shall provide for complete draining and cleaning by means of a sloped 
bottom equipped with a drain sump. 

63.46 Water 

An adequate supply of water under pressure shall be provided for cleanup. 

63.47 Grit Handling 

Grit removal facilities located in deep pits should be provided with 
mechanical equipment for hoisting or transporting grit to ground level. 
Impervious, non-slip, working surfaces with adequate drainage shall be 
provided for grit handling areas. Grit transporting facilities shall be provided 



SCREENING, GRIT REMOVAL, AND FLOW EQUALIZATION CHAPTER 60
 

with protection against freezing and loss of material. 

64. PREAERATION 

Preaeration of wastewater to reduce septicity may be required in special cases. 

65. FLOW EQUALIZATION 

65.1 General 

Use of flow equalization should be considered where significant variations in organic 
and hydraulic loadings can be expected. 

65.2 Location 

Equalization basins should be located downstream of pretreatment facilities such as 
bar screens, comminutors, and grit chambers. 

65.3 Type 

Flow equalization can be provided by using separate basins or on-line treatment 
units, such as aeration tanks. Equalization basins may be designed as either in-line 
or side-line units. Unused treatment units, such as sedimentation or aeration tanks, 
may be utilized as equalization basins during the early period of design life. 

65.4 Size 

Equalization basin capacity should be sufficient to effectively reduce expected flow 
and load variations to the extent deemed to be economically advantageous. With a 
diurnal flow pattern, the volume required to achieve the desired degree of 
equalization can be determined from a cumulative flow plot over a representative 
24-hour period. 

65.5 Operation 

65.51 Mixing 

Aeration or mechanical equipment shall be provided to maintain adequate 
mixing. Corner fillets and hopper bottoms with draw-offs should be provided 
to alleviate the accumulation of sludge and grit. 

65.52 Aeration 

Aeration equipment shall be sufficient to maintain a minimum of 1.0 mg/L of 
dissolved oxygen in the mixed basin contents at all times. Air supply rates 
should be a minimum of 1.25 cfm/1000 gallons (0.15 L/s/m3) of storage 
capacity. The air supply should be isolated from other treatment plant 
aeration requirements to facilitate process aeration control, although process 
air supply equipment may be utilized as a source of standby aeration. 



SCREENING, GRIT REMOVAL, AND FLOW EQUALIZATION CHAPTER 60 

65.53 Controls 

Inlets and outlets for all basin compartments shall be suitably equipped with 
accessible external valves, stop plates, weirs, or other devices to permit flow 
control and the removal of an individual unit from service. Facilities shall 
also be provided to measure and indicate liquid levels and flow rates. 

65.6 Electrical 

All electrical work in housed equalization basins, where hazardous concentrations of 
flammable gases or vapors may accumulate, shall meet the requirements of the 
National Electrical Code for Class I, Group D, Division 1 locations. 

65.7 Access 

Suitable access shall be provided to facilitate cleaning and the maintenance of 
equipment. 



                   

CHAPTER 70
 
SETTLING
 

71.	 GENERAL 

71.1	 Number of Units 

Multiple units capable of independent operation are desirable and shall be provided in all 
plants where design average flows exceed 100,000 gallons/day (379 m3/d). Plants not 
having multiple units shall include other provisions to assure continuity of treatment. 

71.2	 Flow Distribution 

Effective flow splitting devices and control appurtenances (i.e. gates, splitter boxes, 
etc.) shall be provided to permit proper proportioning of flow and solids loading to each 
unit, throughout the expected range of flows. 

72.	 DESIGN CONSIDERATIONS 

72.1	 Dimensions 

The minimum length of flow from inlet to outlet shall be 10 feet (3 m) unless special 
provisions are made to prevent short circuiting. The vertical side water depths shall be 
designed to provide an adequate separation zone between the sludge blanket and the 
overflow weirs. The side water depths shall not be less than the following values: 

Type of Minimum 
Settling Side Water Depth 
Tank ft (m) 

Primary	 10 3.0 

Secondary tank following 12 3.7 
activated sludge process* 

Secondary tank following 10 3.0 
fixed film reactor 

*	 Greater side water depths are recommended for secondary clarifiers in excess of 4,000 
square feet (372 m2) surface area (equivalent to 70 feet (21 m) diameter) and for 
nitrification plants. Less than 12 feet (3.7 m) side water depths may be permitted for 
package plants with a design average flow less than 25,000 gallons per day (95 m3/d), 
if justified based on successful operating experience. 

72.2	 Surface Overflow Rates 

72.21	 Primary Settling Tanks 

Primary settling tank sizing should reflect the degree of solids removal needed 
and the need to avoid septic conditions during low flow periods. Sizing shall be 
calculated for both design average and design peak hourly flow conditions, and 
the larger surface area determined shall be used. The following surface 
overflow rates should not be exceeded in the design: 



SETTLING CHAPTER 70 

Type of Primary 